

Report No: MAT:TYN17S-02620


Issue No: 1

Material Test Report

Client:
 Gippsland Premium Quarries Pty Ltd
 PO Box 1

 Neerim Junction VIC 3831
 AU

Project: QA Testing



Accredited for compliance with ISO/IEC 17025 - Testing. The results of tests, calibrations and/or measurements included in this document are traceable to Australian / national standards.

Y. Pitt
 Approved Signatory: Yvonne Pitt
 (Lab Technician)
 NATA Corp. Accreditation #2291, Site #3260
 Date of Issue: 9/11/2017

Sample Details

Sample ID: TYN17S-02620
Client Sample ID:
Material: Asphalt Sand
Sample Source: Gippsland Premium Quarries
Site/Sampled From: Stockpile
Date Sampled: 01/11/2017
Specification: No Specification (Sand)
Sampled By: Barry Dickeson
Sampling Method: AS 1141.3.1 (9.4) - Non Backblading
Date Tested: 03/11/2017
Technician: Pandaida Gwazemba
Sampling Endorsed?: Yes

Test Results

Description	Method	Result	Limits
Sand Equivalent	AS 1289.3.7.1	75	

Comments

N/A